

CERTIFICATE OF ANALYSIS

PRODUCT NAME: C5 HYDROCARBON RESIN

INDEX	STANDARD	RESULT
Softening Point(Ring&Ball) °C	95-105	102
Gardner Color(50% in Toluene)	≤4	4
Acid Value(mgKOH/g)	≤1.0	0.86
Ash Content(%)	≤0.1	0.03

CONCLUSION: COMPLY WITH THE STANDARD.

www.pilartejara.com